
U
WELDER, WELDING OPERATOR

OR TACK WELDER
QUALTFTCATTON TEST RECORD

WPQR-N. ccg L25/LL
IIS Job N. C00000825

Company Name

Welder's name
Welding procedure specification

coMERIcoSTRUZ]oNIMEccANIcHESRL-VIAFRIULI,8-2got7FIoRENzUoLAw
D'ARDA (PC)

NOURDDINE ABDERRAZAK
co 03/11 REV.O

Clock Number Stamp No. NA

Va ria b les Used in Qualification Oualification ranoe
Welding Process(es) [Tabte 4,t2 Item (1)]
Type
GMAW transfer mode

GMAW

Se m ia uto matic
Spray Arc

SMAW

3e m ia uto matic
Spray Arc

Electtrode [Table 4.12 Item (7)] O o \A
Current / Polarity DCEP )CEP

Welding position [Table 4.12 Item (3)]
Progression (uphill/downhiil) fTabte 4.12 Item (5)]

1Gloo
Production plate CJP, PJp Groove F, Fillet
F-H;Production pipe(over 600mm) and production
box tube butt ClP, PIP F with backing or
backgouging, T-Y-K PJP with backing or backgouging
Fillet F-H

Backing fTable 4.12 Item (6)] IO
r,relded from both sides

rvith

Base Material i\lELDOX 7OO WELDOX 7OO

Thickness [Table 4 .t2]
X L--r .-llo
30mm

3unlimited; Fillet: unlimited
Also qualifies plug and slot weld

Diameter fTable 4 .I2]
joo
NA

roove: over 600mm (24")

Filler metal [Table 4 .I2]
Specification No
Cla ss.

F-No [Table 4.L2Item (2)]

AWS A5.28
ERlOOS-G

NA

AWS A5.28 ERIOOS-G

NA
Gas/Flux type Ar - CO2 Ar - CO2
Other NON E NON E

VISUAL INSPECTION I4.9.1I
Test result' O Acceptable O rrrot Acceptable Remarks:

GUIDED BEND TEST (4.31.5)

Guided Bend Test Type Results Guided Bend Test Type Results
FIGURE 4.13 1BOO SATISFACTORY

FIGURE 4.13 lSOOSATISFACTORY

FILLET WELD TEST (4,31.2.3 e 4.31.4.1)
Apopea ra nce Fillet size
Fracture test root penetration Macrotech

RADTOGRAPHTC TEST (4.31.3.2)

Film Id. Number Results Rema rks Film Id. Number Results I nemarks

tnterpreted Qy: Arleo Gianni fest No. 183208
Crganization: Italian Institute of Welding Date 05/06/2008

we' the undersigned, certify that the statements in this record are correct and that the test welds were prepared, welded and tested in conformance with the"equirements of section of AWSD 1.1/D1.lM (2010).
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